
640 DUKE II BLACK 2003 <2003><EU><972537>
FRAME

1258

Pos Part Number Description Additional Text Quantity

1* 5870300124430 FRAME CPL. DUKE "K3" BLACK 03 1.00

2 58703002044 SUB FRAME CPL. BLK DUKE '99 1.00

4 58303002090 PLUG 12 X 17 MM 2.00

5 5810300320030 FOOTREST BRACKET L/S BLACK 1.00

5 5810300420030 FOOTREST BRACKET R/S BLACK 1.00

11 58003012000 SPACER ROLLER 10,3X20X22 2.00

12 71001012100 PVC CAP D=22MM 2.00

13 58307015000 TANK SUPPORT '93 2.00

14 58303055000 ENGINE SUPPORT AGW '94 2.00

16* 58403013000 ENGINE BRAC.SCREW M10X110 WS13 1.00

17 49009082000 flanged hex nut DIN 6927 M10 W 3.00

18 49109481052 HH COLLAR SCREW M 8X16 WS=13 4.00

19 54310086200 Self locking nut M8 10.9 4.00

30 0931100603 HH SCREW DIN0931-M10X60 2.00



31* 0982100003 SELF LOCK.NUT DIN0982-M10 HIGH 2.00

32* 58403014000 ENGINE BRAC.SCREW M10X160 WS13 1.00

34 54630044000 COLLAR NUT M10 WS=13 1.00

36 55007016001 PVC-HOSE 7X10 PER METER 0.30

37 50303089000 ANGLE PIECE '97 1.00

38 5830303800030 FOOTREST BRACKET L/S BLACK 1.00

40 5830304000030 FOOTREST L/S BLACK 1.00

41 5460314000030 FOOTREST R/S BLACK 1.00

42 58303041000 FOOTREST SPRING L/S '93 1.00

43 54603041000 FOOTREST SPRING L/S & R/S 1.00

44 58303044000 BOLT FOR FOOTREST 1.00

45 54603044000 BOLT FOR FOOTREST 9,8 X 50 FS 1.00

46 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 0.00

47 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

50 58303050044 FOOTREST REAR L/S CPL. '95 1.00

50 58303150044 FOOT REST REAR R/S CPL.'95 1.00

51 58303045044 FOOTREST RUBBER CPL. '94 2.00

52 58303051000 FOOTREST RUBBER L/S&R/S DUKE95 2.00

53 58403060000 CHAIN ROLL 12X29X22,5 '98 1.00

55 58403060065 BUSH CHAIN ROLL 8X12X23 '98 1.00

58 0985060003 Self lock. nut DIN985-M6-A2 2.00

59 51103053000 CHAIN SLIDING PIECE BELOW '97 1.00

60 51103053051 BUSHING 8,2X10X20 1.00

61 54403135000 PLASTIC CAP SFL10 1.00

68 36003014000 LOCK WASHER 8MM 1.00

70 0015080303 HH COLLAR SCREW M 8X30 WS=10 1.00

71* 0015080403 HH COLLAR SCREW M 8X40 WS=10 1.00

72* 0910160153 PLUG DIN0910-M16X1,5 1.00

73* 0603162220 CU-SEAL RING 16X22X2 1.00

76 54510052100 SPROCKET SCREW-AH M8X26 WS=6 6.00

77 0984060103 AH SCREW DIN7984-M 6X10 1.00

79 0125080003 washer DIN 125 A -8.4 2.00

80 58303010000 COVER OIL FILTER '94 1.00

81* 0014050163 HH COLLAR SCREW M 5X16 WS=6 2.00

82 0014060103 HH COLLAR SCREW M 6X10 WS=8 1.00

85* 54603048200 RANGE CHANGE METAL NUT M5 2.00
* = New part


